Models

Parts Catalog

47035

Serial Numbers

470350100101 - 470350199999
and

470350200101 - 470350299999

GARDEN WAY INCORPORATED

GHIPPER/VAC




Chipper/Vac

S/N 470350100101 - 470350199999
& 470350200101 - 470350299999

<

< 0 G~ TORQUETHREE 206 BLACK SPRAY PAINT, 13 0Z. CAN
B | 11 <= SCREWS (REF. 4)
87? AR | 91 o & TWO NUTS (REF.91)
39 X

_- 66 T0 65 IN. LBS

g i Zon

P M p G

v 86\ \\_]

81 203

85 ¢
84" "83

6
APPLY > LOCTITE IN PLACE

4 ANTI-SEIZE TORQUE TO
[? COMPOUND 5 - / 35 - 40 FT. LBS.
i 4 TORQUE FOUR SCREWS (REF. 4)
4— T040-55IN. LBS.

202



Model 47035

™  Ref.# Part# Description Qty. Ref. # Part# Description Qty.
1 * Engine, 4.5 H.P. Tecumseh 55 1756986 2
(Model TVS-115; Type 61804A)............. 1 59 1186299 1
2 1762042 Thread-Forming Screw, 3/8-16 x 1 ........... 3 . 60 1768670001  Support (left side only) .zocevvveceeveceiiann. 1
4 1763390 Flange Bolt, 5/16-13 X 1 .ievoveviccieiin 21 61 1769505 Brake Arm Control ....cccooveevveieiccen 1
5 1768665 Fan and Chipper Disc Assembly 62 1769506 Brake Control Handle .........cccoovvvvivveee. 1
(NcleRer 201 )k ol e e 1 63 1769381 Hanae GRS i AR s 1
6 1104338 Key, T4 1A X025 i Bt 1 64 1714243 Nylon Bushing ..o 2
7 1770932 Grade 8 Cap Bolt, 3/8-24 x 1-1/4 .............. 1 ¢+ 65 1107383 Flat Washer. i v miiniiien, 1
8 1756993 Conical Washer ........ccccoevvviievneeceneirienan. -7 .66 1724885 Drive RN S b T 1
9 1185831 Shim Washer 4 67 1771272 Engine Brake Cable ........cocococovvivioe 1
11 1768510 Inlet Housing 1+ 68 1769537 IR HANES ST F ottt i v 1
12 1769396 Divider Plate 1 69 1768595001 Fromt AXIe i bt 1
13 1765740 Wheel and Tire Assembly .....cccccvvvivevnene. 4 70 1120210 Drive Pin, 316 X 1 ..ot 1
¥ 1769639 Shoulder Bolt, 3/8-16 2 il 1768581 AXleRBIAINEE ..o ivin s 2
15 1768661 Bear-AXIE iiaivnsvnenonin 1 72 1768707 Height Adjusting Pivot .......cccccovvevinnnnn 1
16 1737015 Drive Pin, 1/8 X 5/8 ............. 2 73 1768708 Adjusting Bolt ......c.ccocveeriiiiieeeree, 1
17 1890234 Flat Washer ......c.cccccceunae. 6 74 1754149 Height Adjusting Handle ...........ccccoevuee... 1
18 1763268001  Upper Handle ........ccccceoevvinnnns 1 75 1185389 Drive Pin, 5/32 X 3/4 .....oocoeviieiece, 1
19 1768668001 Lower Handle ..o, 1 76 1763331 Shoulder Bolt (left side only) .......ccceuu.en. 1
20 1763767 7] Pt e S S TG glogiolt 2 77 1185425 Retaining Ring ....cccocoovvviesiiciiccenan, 2
21 1731025 GUrVEd. Heat -Bolt o i 2 78 1700065 Bowed Washer ....cccoevevvcecciiieiccn 1
22 1107382 FlatWashersnssmanbnan auimtisisss 2 79 1769123 Handle Adjusting Decal ........ccccccoovvveinnne. 1
23 1768669001  Support (right side only) ...occecvveveeverecnne. 1 80 1185340 Drive Pin, 1/8 x 7/8 v 1
24 1768703 Shoulder Bolt (right side only) ................. 1 81 1770933001;; #Brackebs.wl sl fn sl hian 1
26 1768666 Elbows s wiinsa e 1 82 1714721 SPACET v 1
28 1761083 Ignition Ground Switch .........cccceveverrecene. 1 83 1100241 Lockwasher, 1/4 .......c.cococeveeceeciieeeen 1
29 1769652 CableGlamp i i sndls 1 84 1111600 Bolt, 1/4-20 X 7/8 .ecvviieeeeeeeeecn 2
30 1185849 Retaining Ring, 1/2 ..o, 2 85 1186391 Flange Whizlock Nut, 5/16-18 ................... 1
31 1769653 PUsh:NUl Seamemsimismnmnstmnn 1 86 1177548 External Tooth Lockwasher .........cc........... 1
32 1769944 Lanyard Cap ............ 1 87 1185872 Phil. Truss Head Bolt, 5/16-18 x5/8 ....... 1
33 1769945 Chipper Chute Cap 1 88 1771091 Housing: Shield-isssnne sisiannindas 1
35 1764189 Gl e s o 1 89 1771100 Housing Shield ....c.occoovvvveieeecivecnenn, 1
37 1769969 Operating Instructions Decal ... 1 90 1185518 . Carriage Bolt, 1/4-20 X 5/8 ....ovvveenn. 7
38 1770886 Logo Becal i 1 91 1186389 Flange Whizlock Nut, 1/4-20 8
39 1769962 Chipper Tube Decal 1 93 1771094 Deflector Shield ........................ 1
40 1769991 Hot Surface Decal 1 94 1769344 Self Tapping Bolt #18-8 x 3/8 2
41 1769970 Blower Decal .....ccooevevievviieciciccicse e 1 200 1769339 Collection Bag Kit (Incl. Ref. 26 & 35) ...... 1
43 1771342 Safety and Instructions Decal ................... 1 201 1769336 Blade Kit (see below) ....cocovvvvveinieene 1
44 1768724 Handlebar Decal .......cccccovveveevvncriiennn, 1 202 1769337 Upper Housing Kit (Incl. Ref. 37, 38,
46 1762886 Handle SPacer ....ccoccovvvveveieceiieceiisienn 1 43,44, 47,88,89,90 & 91) ..ccoovnnn 1
47 1901899 Legend Decal ......ccovevvveeeeveeeceeccece, 1 203 1769338 Engine Mtg. Plate Kit (Incl. Ref. 39) .......... 1
48 1756954 L0615 ot A (e 1 204 1768667 Blower Adapter (Incl. Ref. 41) .................. 1
51 1185506 Locking Jam Nut, 3/8-16 .......cccocvvvvvirrnne 4 205 1771556 Shredder Screen Kit (Incl. Ref. 54 & 55)... 1
52 1768706 Spatert il R MR AN 2 206 1735222 Black Spray Paint, 13 0Z. ...ccoovevvvevveenn. N/I
54 1764076 Screen Rod 2 207 1757032 Loctite 242 ..o, N/I

N/l Item not included with unit. Order separately.
* Order engine parts from your local Tecumseh Power Products dealer. Refer to engine for model and type.

Blade Kit 1769336 (Ref. 201)

Ref# Part# Description Qty.

208 1763741 Flat Head Bolt, 5/16-24 X 1 ......ccoeov.ce.. 2
| 209 1763742 Toplock Nut, 5/16-24 ........ccoovveveein, 2

210 * * 51111 S S A — 1

**  Not sold separately.




Chipper/Vac — Model 47035

Hose Kit 1768675 (Optional)

Ref# Part#

Description Qty.
1 1767377 FlexibleiHOSE i avsisnaeniiinieninise 1
2 1765866 D sl e 1
3 1768650 Hose Adapter Housing ..........ccccevvennnn. 1
6 1763281001~ Handle caviviinniiinini, 1
7 1756875 Handle-Grp i ai e i s 1
8 1768655 Retaining Knob s iiinniinn s 1
9 1767043 HOse Clamips i i b i 2
10 1100123 Slotted Head Bolt, 1/4-20 x 1-1/4 .......... 2
11 1186389 Flange Whizlock Nut, 1/4-20 .............. 2
12 1107381 FlatWasher: WAoo nirmis 2
13 ¢ 1768672 Truss Head Bolt, 1/4-20 x 1-3/4 ............ 1
14 1185814 Flange Toplock Nut, 1/4-20 .................. 1
15 1768725 Wave Washer, 4/4 cvaaniniinina 1

Parts Ordering Information

If you need service or parts for your unit or engine:

For service assistance or parts, contact your local authorized
dealer or call or write to the factory. When ordering parts for
your unit, provide the following: Serial number and model
number of the unit, part number of part needed, part description
and the quantity needed. For engine service or parts, contact
your local authorized engine dealer. Look in the yellow pages of
the phone book under "Engines—Gasoline" for the name of your
nearest authorized engine dealer. An authorized engine dealer
can handle all parts, repairs, and warranty service concerning
the engine.

Note:

All of our replacement parts must conform to rigid quality
specifications. Some replacement parts we provide may vary
slightly in shape, color or texture from the original parts, but will
not affect unit performance.

Record your unit's model number and serial number.

When ordering any parts from us or your local servicing dealer,
provide the information on the unit's model/serial number decal.*

A\ WARNING

WE URGE USING ONLY GENUINE REPLACEMENT PARTS, WHICH
MEET ALL THE LATEST REQUIREMENTS. REPLAGEMENT PARTS
MANUFACTURED BY OTHERS COULD PRESENT SAFETY
HAZARDS, EVEN THOUGH THEY MAY FIT ON THIS UNIT!

IMPORTANT:

Left and right sides of the unit are determined hy standing
behind the unit, in the operator's position, and facing the
direction of forward travel.

NOTICE:

We reserve the right to change specifications, add
improvements or discontinue the manufacture of any of our
equipment without notice or obligation to purchasers of our

equipment.

"PARTS & ACCESSORIES *

For customer assistance, contact your nearest authorized dealer or:

In the United States: Garden Way Incorporated ¢ 102nd St. and 9th Ave. « Troy, New York 12180

For Technical Service: (800) 520-5520  For Parts: (800) 648-6776

In Canada: Garden Way Incorporated ¢ 320 Van Sickle Rd., Unit 12 e Saint Catherines, Ontario L2R 6P7
For Technical Service or Parts: (800) 225-3585

1770234 Rev. E (6/95)

Printed in U.S.A.

© 1995 Garden Way Incorporated



